N

b

{'.-'



Production by The Baltic University Programme, Uppsala University, 2017
Layout: Magnus Lehman
Cover Photo: Laura Hubers/USFWS.



UZWATER

Water Use and Sanitation

Editors:
Lars Ryden
Uppsala University
Agnieszka Karczmarczyk
Warsaw University of Life Sciences — SGGW
Jozef Mosie|
Warsaw University of Life Sciences — SGGW

Co-funded by the
Tempus Programme
of the European Union

This compendium is produced for a master level course in the UZWATER pro-
ject. It consists of some newly written material as well as previously published
texts extracted from freely available books, reports and textbooks on the Internet,
dominated by publications from the Baltic University Programme. The sources
[...]
clude a proposal to eliminate these disadvantages

In the case of a single collection system rainwater
negatively affects the purification process. In case of a
divided system, rain water is collected separately and a
special storm drainage system is build.

Local municipality easier accepts the idea of decen-
tralized rainwater solutions - local infiltration or use of
rainwater on the local level

Treated waste water is usually discharged into the
watercourse (river, stream)

Often there is a problem with the discharge of treated
waste water, particularly in terms of groundwater
protection requirements




53

4.2 Wastewater and needs of treatment

The constituents in untreated wastewater can be divided into three types: phys-
ical, chemical and biological. Physical constituents are the particles or solids in
the effluent. Effluent is defined as liquid waste that is untreated, partially treated
or completely treated. Chemical constituents include nutrients and heavy metals.
Biological constituents include coliform organisms and other microorganisms
such as bacteria, protozoa, helminths and viruses. These constituents need to be
removed for various reasons (see Table 4.2).

Municipal wastewater is mainly comprised of water (99.9%) together with
relatively small concentrations of suspended and dissolved organic and inorgan-
ic solids. Among the organic substances present in sewage are carbohydrates,
lignin, fats, soaps, synthetic detergents, proteins and their decomposition prod-
ucts, as well as various natural and synthetic organic chemicals from the process
industries. Municipal wastewater also contains a variety of inorganic substances
from domestic and industrial sources, including a number of potentially toxic
elements such as arsenic, cadmium, chromium, copper, lead, mercury, zinc, etc.
Pathogenic viruses, bacteria, protozoa and helminths may be present in raw mu-
nicipal wastewater and can survive in the environment for long periods. Patho-
genic bacteria will be present in wastewater at much lower levels than the col-
iform group of bacteria, which are much easier to identify and enumerate (as
total coliforms/100ml). Escherichia coli are the most widely adopted indicator of
faecal pollution (FAO).

For the assessment of wastewater quality in Central Europe the unit loads
given by German Standard ATV-DVWK-A 131 E is used (Table 4.3). Person

Table 4.2. Wastewater constituents and reason for concern (Stovall)

Constituents Reasons for concern

Total suspended solids Sludge deposits and anaerobic conditions.

Biodegradable organics Depletion of natural oxygen resources and the development of septic conditions

Dissolved organics (e.g. Inorganic meonstituents added by usage, recycling and reuse applications.

total dissolved solids)

Heavy metals Metallic constituents added by usage. Many metals are also classified as priority
pollutants.

Nutrients Excessive growth of undesirable aquatic life, eutrophication, nitrate contamination of

drinking water.

Pathogens Communicable diseases.

Priority organic pollutants | Susopected carcinogenecity, mutagenicity, teratogenecity, or high acute toxicity.
Many priority pollutants resist conventional treatment methods (known as refractory
organics).




54

loads of pollutants in various counties are given in Table 4.4. Polish data from
small wastewater treatment plant is presented in Table 4.5.

Concentration of different pollutants in wastewater (Table 4.6) is the result of
unit loads and volumes of water use in households. Table 4.6 provides informa-
tion on the use of water from public water supply. In most cases the main users of
water in the EU were households. A majority of the EU Member States for which
data are available reported a decrease in their water use by the domestic sector
in years 2003-2013. The highest increases in the 10-year period were recorded
in Greece (49.6%) and Lithuania (20.8%), while the largest decreases were ob-
served in Hungary (-18.8%) and, in particular, Belgium (-75.9%). Per inhabitant
water use by the domestic sector was particularly high among the Mediterranean
Member States, with Greece (82.5 m3 per inhabitant and year) and Spain (70.0

Table 4.3. Unit loads of pollutants in raw wastewater [g per person-! d-1]

Index Municipal Municipal Municipal Municipal
(Novotny et al. German Standard Polish research (Libhaber and
1989) (ATV-DVWK-A (Heidrich and Kozak Orozco-Jaromillo
131 E) 2009) 2012)

Solids 80 70 66 35

BODS 60 60 68 48

COD - 120 125 103

Ntot 15,5 11 12.8 7

Ptot 3 1.8 1.96 1

Table 4.4. Person loads in various countries [g per person-1 d-1] (Source: Henze)

Index Brasil Egypt India Turkey ulUS Denmark | Germany
BOD 55-68 27-41 27-41 27-41 82-96 55-68 55-68

SS 55-68 41-68 41-68 82-96 82-96 82-96

TN 08-14 08-14 08-14 14-19 14-19 oll-16
TP 1.4-2.7 1.1-1.6 1.1-1.6 22-33 22-33 1.9-2.7

Table 4.5. Unit wastewater flow and unit pollution loads (per capita) in inflow to small WWTP
(Source: Mucha)

Unit value for... Range Mean and standard deviation
wastewater flow, dm3/PE*d 55-185 119+36
BODS load, gO2/PE*d 17-176 434+16
COD load, gO2/PE*d 36-159 85.8£37
TSS load, g/PE*d 142-87 374+19
TN load, gN/PE*d 42-18 9.3+338
TP load, gP/PE*d 0.68 -2.5 1.3+£0.5




55

Table 4.6. Pollutant concentration in raw municipal wastewater [g m-3] (Henze)

Index High concentration Medium concentration Low concentration
BOD 560 350 230

COD 1200 750 500

SS 600 400 250

N 100 60 30

TP 25 15 6

Table 4.7. Use of water by the domestic sector (households and services) [m? per inhabitant per
year] (Eurostat)

C. Internal flow E. Freshwaler resources
A B. (Com AeB) 0. External inflow & =0y Outfow

Belgium 289 168 123 78 193 156
Bulgaria 69.9 523 1786 89.1 106.7 108.0
Czech Republic 547 394 152 0.7 160 16.0
Denmark 385 221 163 00 163 19
Germany 07,0 190.0 1M7.0 75.0 188.0 1820
Estonia 290 123 : 123

Iretand 80.0 325 475 a5 510

Greace 1150 550 60.0 120 720

Spain 3465 2354 111 0.0 111 1111
France 500.8 3208 180.0 110 186.3 168.0
Croatia 857 396 26.1 85.6 17 miy
Itaty 2411 1558 853 305 1158 1159
Cyprus 30 27 03 0.0 03 01
Latvia 427 258 16.9 168 137 329
Lithuania 440 285 155 9.0 245 259
Luxembourg 20 11 09 07 15 16
Hungary 857 482 75 108.9 116.4 157
Mailta 02 0.1 0.1 0.0 0.1 0.1
Netherlands 316 213 10.3 815 918 209
Austria 98.0 430 55.0 200 840 840
Poland 193.1 1383 548 83 631 63.1
Portugal 822 436 386 350 738 340
Romania 154.0 1146 394 29 423 179
Slovenia n7 131 185 135 321 23
Slovakia 374 243 131 67.3 803 817
Fintand 2220 1150 107.0 32 110.0 110.0
Sweden 3422 169.9 1728 138 186.2 186.2
United Kingdom 2876 127.3 1614 85 1729 171.0
Iceland 2000 300 170.0 0.0 1700 170.0
Norway 470.7 1120 380.7 123 3030 393.0
Switzeriand 512 214 398 128 524 53.1
FYR of Macedonia 18.5 : 1.0 : 6.3
Serbia 56.1 413 128 1626 1754 1754
Turkey 503.1 275.7 2274 69 2343 178.0

') The minimum period taken into account for the calculation of long term annual averages is 20 years.
Source: Eurostat (online data code: env_wal_res)

m3 per inhabitant and year) recording the highest values, followed by Sweden,
Malta and Portugal.

4.3 Wastewater treatment systems

Any wastewater system deals with collecting, treating and disposing of wastewa-
ter (Figure 4.3). Conventional wastewater treatment goes through three stages.
In the first stage, which is primary treatment, solids settle out of the wastewater.
The settled solids are called sludge and have to be removed and utilized. The next
stage is called secondary treatment, where dissolved or suspended materials are



56

Collecting network

/ —
WWTP Recipient

Waste

Figure 4.3. Components of the centralized sewage system Source: Matuska et al)

Mechanical treatment Bilological treatment Chemical Chemical treatment
Preliminary lant
Screens  Grit chamber sedimentation  Aeration smimuamcrilg” Floccutation  Sedimentation

Return sludge

Screenings Sand  Sludge l Sludge

Figure 4.4. Large-scale wastewater treatment process (Kimointernational)

converted to a microbial biomass so that they can be separated from the water.
The third step called tertiary treatment is where particles and nutrients such as
phosphorus and nitrogen are removed (Stovall).

In general three stages of treatment can be identified (Figure 4.4), they are
usually introduced in large-scale centralised treatment systems. However, these
basic steps can be adapted in small-scale systems to achieve different nutrient
reductions. Small-scale and on-site treatment processes vary, some fully treat
wastewater to a high standard before discharging into the natural environment,
whilst others carry out some basic primary or secondary processes and depend on
receiving environments to further treat effluents (Kimo international).

4.4 Hard (conventional) vs. low (natural/ecological) wastewater treatment

All wastewater treatment systems utilize natural processes. For example, gravity
is used to remove particulates and bacterial decomposition reduces organics. In
conventional treatment systems, these natural processes are supported by a com-



57

Table 4.8. Wastewater treatment stages (Kimointernational, p 382)

Primary
Screening Sedimentation Secondary Tertiary
Method | Coarse to fine | Settling tanks, Surface aerated basins; Lagooning; constructed wetlands,
screens, filters, | separation Filter beds; biological acra- | N and P removal; disinfection e.g.
settling tanks, | machin- ery, filters | tion; membrane bioreactors, | chlorination
skimmers and skimmers secondary sedimentation
Purpose | Removal of Sludge settling, Degradation of the biolog- | Final stage of treatment to raise
separable removal of re- ical content of sewage by water quality to acceptable stand-
materials maining solids, the attached and suspended | ard for discharge, by removing
(fats, oilsand | fats, oils and growth of bacteria nutrients and remaining pollutants
greases, solids | greases and, and harmful content
etc) that could | separation of
block or dam- | sludge from liquid
age a system content
Process | Settling, skim- | Settling, skim- Aeration (stimulating Chemical precipitation (trickling
ming, scraping | ming and scrap- | biological breakdown of wastewater through chemicals to
and filtering ing and filtering | organic matter by providing | bind contaminants e.g. P) Chemical
an oxygen source for bacte- | dosing (adding chemicals to waste-
ria) Filtration (providinga | water to bind nutrients for later
media for bacteria to grow | removal as solids)Natural processes
on that wastewater canbe | to remove contaminants like de-
passed through) Settling to | nitrification by plants and animals
remove suspended solids Dosing wastewater with chemicals
to kill harmful organisms

plex array of energy-intensive mechanical equipment. Natural treatment systems,
by contrast, utilize biological and physical/chemical processes to accomplish a
wide range of treatment objectives, with minimal dependence on energy inputs
and mechanical assistance.

These systems can also go beyond simply providing treatment services;
many provide an aesthetic benefit, and some include opportunities for wildlife
viewing, environmental education, and outdoor recreation (Oregon Department
of Environmental Quality).

Natural treatment systems:

+ utilize natural elements, features and processes (soil, vegetation, micro-or-
ganisms);

* integrate treatment and environmental functions;

e are robust and flexible;

» are multiple-contaminant removal;

* minimise the use of chemicals and energy (Figures 4.5 and 4.6, Table 4.9).

Natural treatment systems are engineered systems that have a minimal depend-
ence on mechanical elements to support the wastewater treatment process. Instead



58

CONVENTIONAL
TREATMENT

Figure 4.6. Comparison of energy sources in natural and conventional westewater treatment

Table 4.9. Wastewater treatment energy use base on conventional system (activated sludge)
and natural system (subsurface flow constructed wetland)

Parameters Units Conventional Subsurface flow
activated sludge constructed wetland

Total energy consumption kWh/1,000 gal 4 <04

Fraction of energy used for aeration % 56 0

Fraction of energy used for pumping % 20 100

Fraction of energy used for other processes % 24 0




59

they use plants, soil, bacteria, and other natural processes to break down and treat
pollutants in wastewater. Natural treatment systems use rather than dispose of
water, minimize the use of chemicals, and require limited energy to operate.

These systems clean contaminated water in a sustainable, low cost, low im-
pact manner, and can be designed to have a long life (Oregon Department of En-
vironmental Quality). They need more land to ensure effective treatment. Their
footprint, however, is smaller than for conventional technologies.

Designing and installing natural treatment systems can cost less than con-
ventional systems (Oregon Department of Environmental Quality). For in-
stance, the City of Medford programme to use water quality trading to reduce
its temperature impacts on the Rogue River costs $6 million, compared to $16
million and additional O&M costs for chillers. The Roseburg Urban Sanitary
Authority natural treatment system was installed at a cost of $9 million com-
pared to $100 million for a conventional treatment system that also had much
higher operating costs. The City of Salem wetland treatment system treats for
ammonia and temperature at an operating cost of $80 per day. In the 10 years
that the Clean Water Services has operated its temperature water quality trading
program, it has saved rate payers $100 million. Clean Water Services is meet-
ing its DEQ permit at a 95% cost saving compared to conventional wastewater
treatment technologies.

High Low

Natural Energies

S M

Lagoon Activated Sludge

Wetland Spray Irrigation Oxidation Ditch

Fossile Fuel Energies

Low High

Figure 4.7. Manipulation of natural systems to generate energy



60

4.5 The concept of ecological engineering

The main concept of ecological engineering is to use small amounts of supplied
energy to manipulate natural systems having their own major energy sources,
such as solar and bioenergy (Figure 4.7). The most important “key words” of
ecological engineering in the scope of wastewater treatment are:

* high treatment efficiency,

+ limited use of resources (e.g. energy and chemicals),

* low production of waste (e.g. limited production of wastewater sludge) and

* no damage to the environment.

Recycling is a logical consequence of ecological thinking, especially to recycle
within spatially small loops and a limited timeframe. Recycling is facilitated by
decentralized or on-site treatment (better source control and shorter transport
distances).

Chapter 4 sources:

[1] Zang D.Q., Jinadasa K.B.S.N. Gersberg R.M., Liu Y., Ng W.J., Tan S.K., 2014: Application of constructed

wetlands for wastewater treatment in developing countries - A review of recent developments (2000-2013)

Journal of Environmental Management 141, 116-131

[2] Study of alternative solutions for waste water treatment in Richnava local municipality. Matuska M.,

Fatulova E., Bodik 1., Zvara R., Global Water Partnership Central and Eastern Europe. Slovakia Water

Partnership

[3] Natural Alternatives to Conventional Wastewater Treatment By: Heather Stovall June 2007

[4] http://www.fao.org/docrep/t0551e/t0551¢03.htm

[5] Henze M., Comeau Y., Wastewater characterization https://www.researchgate.net/file.PostFileLoader.

html?id=5677dd705cd9¢3c0bb8b459d&assetKey=AS%3A309055778689024%401450696047576

[6] Mucha Z., Mikosz J., Analysis of unit pollution loads for small wastewater treatment plants http://rymd.lwr.

kth.se/forskningsprojekt/Polishproject/rep15/MuchaMikosz.pdf

[7] http://ec.europa.eu/eurostat/statistics-explained/index.php

[8] Mitigating Eutrophication: A Manual for Municipalities. Good Practice Guide Series. Local

Authorities International Environmental Organisation KIMO, 2011 http://www.kimointernational.org/

KIMOPublications.aspx

[9] Biofilters (Bioswales, Vegetative Buffers, & Constructed Wetlands) For Storm Water Discharge Pollution
[...]
community-operated) there will be varying degrees of operation or maintenance
responsibilities for the homeowner. This system is most appropriate when there is
a high willingness and ability to pay for the capital investment and maintenance
costs and where there is a pre-existing treatment facility that has the capacity to
accept additional flow.

5.4 (Semi-) centralized pre-treatment technologies
Pre-treatment is the preliminary removal of wastewater or sludge constituents,
such as oil, grease, and various solids (e.g., sand, fibres and trash). Built before a



70

conveyance or treatment technology, pre-treatment units can retard the accumu-
lation of solids and minimize subsequent blockages. They can also help reduce
abrasion of mechanical parts and extend the life of the sanitation infrastructure.

Oil, grease, sand and suspended solids can impair transport and/or treatment
efficiency through clogging and wear. Therefore, prevention and early removal of
these substances is crucial for the durability of a treatment system.

Pre-treatment technologies use physical removal mechanisms, such as screen-
ing, flotation, settling and filtration. Behavioural and technical source control
measures at the household or building level can reduce pollution loads and keep
pre-treatment requirements low. For example, solid waste and cooking oil should
be collected separately and not disposed of in sanitation systems. Equipping sinks,
showers and the like with appropriate screens, filters and water seals can prevent
solids from entering the system. Sewer inspection chambers should always be
closed with manhole covers to prevent extraneous material from entering the sewer.

The goal of the grease trap is to trap oil and grease so that it can be easily col-
lected and removed. Grease traps are chambers made out of brickwork, concrete
or plastic, with an odour-tight cover. Baffles or tees at the inlet and outlet pre-
vent turbulence at the water surface and separate floating components from the
effluent. A grease trap can either be located directly under the sink, or, for larger
amounts of oil and grease, a bigger grease interceptor can be installed outdoors.

An under-the-sink grease trap is relatively low cost, but must be cleaned fre-
quently (once a week to once a month), whereas a larger grease interceptor has

screen tI'l screenings aerated grit and
RAraiW \° grease removal tank
O
S \aey)y
1 AV inlet
fats, oil and grease
. °
= .
-
_— —_—
e - X 5
grit
particle
grease trap for . CS’mPf?SSEd
individual applications access cover air (optional

outlet

Figure 5.12. Pre-Treatment Technologies (Source: Tilley et al).



71

a higher capital cost, but is designed to be pumped out every 6 to 12 months. If
designed to be large enough, grease traps can also remove grit and other settleable
solids through sedimentation, similar to septic tanks.

Screening aims to prevent coarse solids, such as plastics, rags and other trash,
from entering a sewage system or treatment plant. Solids get trapped by inclined
screens or bar racks. The spacing between the bars usually is 15 to 40 mm, de-
pending on cleaning patterns. Screens can be cleaned by hand or mechanically
raked. The latter allows for a more frequent solids removal and, correspondingly,
a smaller design.

Where subsequent treatment technologies could be hindered or damaged by
the presence of sand, grit chambers (or sand traps) allow for the removal of heavy
inorganic fractions by settling. There are three general types of grit chambers: hori-
zontal-flow, aerated, or vortex chambers. All of these designs allow heavy grit par-
ticles to settle out, while lighter, principally organic particles remain in suspension.

A settler is designed to remove suspended solids by sedimentation. It may
also be referred to as a sedimentation or settling basin/tank, or clarifier. The low
flow velocity in a settler allows settleable particles to sink to the bottom, while

Application Level: Management Level: | Inputs: @l Blackwater @& Brownwater
(@] t

CJHousehold CJHousehold reywater

Neighbourhood Shared Outputs: @ Effluent @& Sludge

City Public

outlet

extracted sludge

Figure 5.13. Settler (Source: Tilley et al).



constituents lighter than water float to the surface. Settlers can achieve a signifi-
cant initial reduction in suspended solids (50-70% removal) and organic material
(20-40% BOD removal) and ensure that these constituents do not impair subse-
quent treatment processes.

Imhofftank is designed for solid-liquid separation and digestion of the settled
sludge. It consists of a V-shaped settling compartment above a tapering sludge
digestion chamber with gas vents. The Imhoff tank is a robust and effective settler
that causes a suspended solids reduction of 50 to 70%, COD reduction of 25 to
50%, and leads to potentially good sludge stabilization — depending on the design
and conditions. The settling compartment has a circular or rectangular shape with
V-shaped walls and a slot at the bottom, allowing solids to settle into the digestion
compartment, while preventing foul gas from rising up and disturbing the settling
process. Gas produced in the digestion chamber rises into the gas vents at the
edge of the reactor. It transports sludge particles to the water surface, creating a
scum layer. The sludge accumulates in the sludge digestion compartment, and is
compacted and partially stabilized through anaerobic digestion.

Application Level: Management Level: | Inputs: @l Blackwater @& Brownwater
C Greywater
(JHousehold CJHousehold w
Neighbourhood (JShared Outputs: @& Effluent @M Sludge
City Public
cleanou gas vents

sludge flow tank/

outlet settling

pipe compartment bubbles

sludge

digestion
compartment

Figure 5.14. Imhoff Tank (Source: Tilley et al)



73

An anaerobic baffled reactor (ABR) is an improved septic tank with a series
of baffles under which the wastewater is forced to flow. The increased contact
time with the active biomass (sludge) results in improved treatment. The up-flow
chambers provide enhanced removal and digestion of organic matter. BOD may
be reduced by up to 90%, which is far superior to its removal in a conventional
septic tank.

Appropriateness: grease traps should be applied where considerable amounts
of oil and grease are discharged. They can be installed at single households, res-
taurants or industrial sites. Grease removal is especially important where there is
an immediate risk of clogging (e.g., a constructed wetland for the treatment of
grey water).

Screening is essential where solid waste may enter a sewer system, as well
as at the entrance of treatment plants. Trash traps, e.g., mesh boxes, can also be
applied at strategic locations like market drains. A grit chamber helps prevent
sand deposits and abrasion in wastewater treatment plants, particularly, where
roads are not paved and/or storm water may enter the sewer system. As laundries
release high amounts of fabric fibres and particles with their wastewater, they
should be equipped with lint trap devices. Imhoff tanks are recommended for
domestic or mixed wastewater flows between 50 and 20,000 population equiva-
lents. They are able to treat high organic loads and are resistant against organic
shock loads. Space requirements are low. Imhoff tanks can be used in warm and
cold climates. As the tank is very high, it can be built underground if the ground-
water table is low and the location is not flood prone. An anaerobic baffled reactor
(ABR) is easily adaptable and can be applied at the household level, in small
neighbourhoods or even in bigger catchment areas.

It is most appropriate where a relatively constant amount of black water and
grey water is generated. A (semi-) centralized ABR is appropriate when there is a
pre-existing conveyance technology, such as a simplified sewer. This technology
is suitable for areas where land may be limited since the tank is most commonly
installed underground and requires a small area. However, a vacuum truck should
be able to access the location because the sludge must be regularly removed (par-
ticularly from the settler).

Operation & Maintenance: all pre-treatment facilities must be regularly
monitored and cleaned to ensure proper functioning. If the maintenance frequen-
cy is too low, strong odours can result from the degradation of the accumulated
material. Insufficiently maintained pre-treatment units can eventually lead to the
failure of downstream elements of a sanitation system. The pre-treatment prod-
ucts should be disposed of as solid waste in an environmentally sound way. In the



74

outlet

anaerobic baffled reactor (ABR)

Figure 5.15. Anaerobic Baffled Reactor (ABR) (Source: Tilley et al).

case of grease, it may be used for energy production (e.g., biodiesel or co-diges-
tion), or recycled for re-use.

5.5 Treatment technologies — Activated sludge

An activated sludge process refers to a multi-chamber reactor unit that makes
use of highly concentrated microorganisms to degrade organics and remove nu-
trients from wastewater to produce a high-quality effluent. To maintain aerobic
conditions and to keep the activated sludge suspended, a continuous and well-
timed supply of oxygen is required. Different configurations of the activated
sludge process can be employed to ensure that the wastewater is mixed and aer-
ated in an aeration tank. Aeration and mixing can be provided by pumping air or
oxygen into the tank or by using surface aerators. The microorganisms oxidize
the organic carbon in the wastewater to produce new cells, carbon dioxide and
water.

Although aerobic bacteria are the most common organisms, facultative bac-
teria along with higher organisms can be present. The exact composition depends
on the reactor design, environment, and wastewater characteristics. The flocs (ag-
glomerations of sludge particles), which form in the aerated tank, can be removed
in the secondary clarifier by gravity settling. Some of this sludge is recycled from
the clarifier back to the reactor. The effluent can be discharged or treated in a
tertiary treatment facility if necessary for further use.



75

Design Considerations: Activated sludge processes are one part of a complex
treatment system. They are usually used after primary treatment and are some-
times followed by a final polishing step. The biological processes that occur are
effective at removing soluble, colloidal and particulate materials. The reactor can
be designed for biological nitrification and denitrification, as well as for biologi-
cal phosphorus removal. The design must be based on an accurate estimation of
the wastewater composition and volume. Treatment efficiency can be severely
compromised if the plant is under- or over-dimensioned. Depending on the tem-
perature, the solids retention time (SRT) in the reactor ranges from 3 to 5 days for
BOD removal, to 3 to 18 days for nitrification.

The excess sludge requires treatment to reduce its water and organic con-
tent and to obtain a stabilized product suitable for end-use or final disposal. It is
important to consider this step in the planning phase of the treatment plant. To
achieve specific effluent goals for BOD, nitrogen and phosphorus, different ad-
aptations and modifications have been made to the basic activated sludge design.
Well known modifications include sequencing batch reactors (SBR), oxidation
ditches, extended aeration, moving beds and membrane bioreactors.

Appropriateness: An activated sludge process is only appropriate for a cen-
tralized treatment facility with a well-trained staff, constant electricity and a
highly developed management system that ensures that the facility is correctly
operated and maintained. Because of economies of scale and less fluctuating in-

compressed air clarifier

outlet

recirculation | l extracted sludge

Figure 5.16. Activated Sludge (Source: Tilley et al).



76

fluent characteristics, this technology is more effective for the treatment of large
volumes of flows. An activated sludge process is appropriate in almost every
climate. However, treatment capacity is reduced in colder environments.

Health Aspects/Acceptance: Because of space requirements and odours, cen-
tralized treatment facilities are generally located in the periphery of densely pop-
ulated areas. Although the effluent produced is of high quality, it still poses a
health risk and should not be directly handled. In the excess sludge pathogens are
substantially reduced, but not eliminated.

Operation & Maintenance: Highly trained staff is required for maintenance
and trouble-shooting. The mechanical equipment (mixers, aerators and pumps)
must be constantly maintained. As well, the influent and effluent must be con-
stantly monitored and the control parameters adjusted, if necessary, to avoid ab-
normalities that could kill the active biomass and the development of detrimental
organisms which could impair the process (e.g., filamentous bacteria).

Pros & Cons
Resistant to organic and hydraulic shock loads
Can be operated at a range of organic and hydraulic loading rates
High reduction of BOD and pathogens (up to 99%)

High nutrient removal possible

Can be modified to meet specific discharge limits

- High energy consumption, a constant source of electricity is required

High capital and operating costs

- Requires operation and maintenance by skilled personnel

- Prone to complicated chemical and microbiological problems

- Not all parts and materials may be locally available

- Requires expert design and construction

- Sludge and possibly effluent require further treatment and/or
appropriate discharge

+ o+ + + +

5.6 Trickling filter

A trickling filter is a fixed-bed, biological reactor that operates under (mostly)
aerobic conditions. Pre-settled wastewater is continuously ‘trickled’ or sprayed
over the filter. As the water migrates through the pores of the filter, organics are
degraded by the biofilm covering the filter material. The trickling filter is filled
with a high specific surface area material, such as rocks, gravel, shredded PVC
bottles, or special pre-formed plastic filter media. A high specific surface pro-
vides a large area for biofilm formation. Organisms that grow in the thin biofilm



77

over the surface of the media oxidize the organic load in the wastewater to car-
bon dioxide and water, while generating new biomass. The incoming pre-treated
wastewater is ‘trickled’ over the filter, e.g., with the use of a rotating sprinkler.
In this way, the filter media goes through cycles of being dosed and exposed to
air. However, oxygen is depleted within the biomass and the inner layers may be
anoxic or anaerobic.

Design Considerations: the filter is usually 1 to 2.5 m deep, but filters packed
with lighter plastic filling can be up to 12 m deep. The ideal filter material is low cost
and durable, has a high surface to volume ratio, is light, and allows air to circulate.

Whenever it is available, crushed rock or gravel is the cheapest option. The
particles should be uniform and 95% of them should have a diameter between
7 and 10 cm. A material with a specific surface area between 45 and 60 m2/
m3 for rocks and 90 to 150 m2/m3 for plastic packing is normally used. Larger
pores (as in plastic packing) are less prone to clogging and provide for good air
circulation. Primary treatment is also essential to prevent clogging and to ensure
efficient treatment. Adequate air flow is important to ensure sufficient treatment
performance and prevent odours. The underdrains should provide a passageway
for air at the maximum filling rate. A perforated slab supports the bottom of the
filter, allowing the effluent and excess sludge to be collected. The trickling filter
is usually designed with a recirculation pattern for the effluent to improve wetting
and flushing of the filter material.

With time, the biomass will grow thick and the attached layer will be deprived
of oxygen; it will enter an endogenous state, will lose its ability to stay attached